
NAME  Dosage strength    Dosage form  

 EpiPen 0.3 և  EpiPen 0.15 Junior                                

              (Epinephrine autoinjector)

0,3mg;                    

0,15mg/Junior/
solution for injection

Symbicort (Formoterol/Budesonide)   

rapihaler or turbohale, 

160 mcg-4.5 mcg/inh; 80 mcg-

4.5 mcg/inh
inhalation powder

Tobramycin With Nebulizer For Inhalation                                       

                                      tobramycin with 

nebulizer  solution for nebulization

300mg/4ml Nebuliser Solution

Canakinumab 150mg/ml  subcutaneous injection

Phenoxymethylpenicillin 250mg tabs

Ranolazine 500mg; 1000mg tabs

Sotalol 80mg tabs

Nilmatrelvir + Ritonavir 150mg+100mg tabs

Alirocumab 75mg/ml; 150mg/ml injectable

Neuleptil  10mg tabs

Sedalit (Lithium Carbonate) 300mg tabs

Latuda (Lurasidone) 
20mg; 40mg; 60mg; 80mg; 

120mgl
tabs

Atomoxetinum 40mg tabs

Vancomycin 125mg;250mg; 500mg; 1g
powder for solution 

forinjection

Vedolizumab 300mg injection

Budesonide 3mg tabs

Mesalazine 500mg; 1g tabs

Azathioprine 50mg tabs

Sucralfate 1g tabs

Itopride 50mg tabs

Tetracycline 500mg tabs

 Spiramycin (Rovamycin) 3000000IU tabs
    Relvar Ellipta (fluticasone furoate / 

vilanterol)   
92mcg/22mcg

Inhalation powder, pre-

dispensed

Daxas (Roflumilast) 500mcg tabs

Spiriva (tiotropium bromide)     18mcg; 
capsules with powder 

for inhalation

      Onbrez Breezhaler  (indacaterol 

maleate)

     300mcg; (30/3x10/) in 

blister and inhaler

 powder for inhalation, 

capsules hard

Anoro (umeclidium/vilanterol)

 62.5mcg/dose+25mcg/dose; 

powder in strip (60/2x30/ 

dose) in plastic inhaler

powder for inhalation

Alvesco   (ciclesonid)
  160mcg/dose; aluminium 

container 5ml (60 dose), 

       aerosol for 

inhalation, dosed
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Seebri Breezhaler (Glycopyrronium)
                               0,05mg; 

(30/5x6/) in blister and inhaler

inhalation powder, 

capsules hard

Utibron neohaler  

(Indacaterol/Glycopitolate)
27,5-15,6mcg inhaler

Pembrolizumab 25mg/ml intravenous solution

Ramicirumab 500mg/ml intravenous, IV

Olaparib 150mg tabs

Durvalumab 500mg
     Concentrate for 

solution for infusion

Panitimumab 20mg/ml
                    Concentrate 

for solution for infusion

Ipilimumab 200mg/40ml; 50mg/10ml
   Concentrate for 

solution for infusion

Dabrafenib
75mg; (120) in plastic 

container
capsules hard

Trametinib 2mg tabs

Liposomal Amphotoricion B  Ambisome 50mg in vial
powder for solution for 

i/v injection

Sulfomethoxazole-Trimethoprim 960mg/10ml powder for oral solution

Cymevene   (Ganciclovir) 500mg
powder for solution for 

i/v injection

Artesunate and mefloquine 100mg+200mg tabs

Fansidar (Primethamine and Sulfadoxine) 500mg/25mg tabs

Tenofovir alafenamide 25mg; (30) tablets film-coated
Sofosbuvir/Vepatavir/Voxilaprevir, 

(SOF/VEL/VOX) 
400mg/100mg/100mg

                          tablets 

film-coated

  Primaquine 30mg tabs

Danoval (Danazol) 100mg capsules

Berinert 500IU injection/infusion

Icatibant 30mg/3ml Injection

  Adrenaline                                  

(epinephrine (epinephrine hydrotartrate))

1,82mg/ml; (10/1x10/) 

ampoules 1ml in blister
solution for injection

Meprolizumab 100mg/ml Injection

Dupilumab
200 mg/1.14mL                 300 

mg/2mL
Prefilled syringe

      Plaquenil (hydroxychloroquine) 200mg tablets coated
   Cyclophosphan, 

Endoxan(cyclophosphamide)   
200mg in vial

powder for solution for 

injection

 Prolia (Denosumab)

  

60mg/ml; 1ml pre-filled 

syringe

    solution for s/c 

injection
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   Humira (Adalimumab) 
40 mg/0.4 ml pre-filled syringe 

(2)
Injection sol. for inj. 

Kineret (Anakinra) 100mg/0.67ml Injection 

Upadacitinib 15 մգ tabs

   Vazaprostan 20mkg; (10)in amp. 5ml solution for infusion

Alprostadil 500mcg/ml; (5) ampoules 1ml
lyophilized solution for 

injection

Phenylephrine 2.5% Ophthalmic Solution

Isofra, (FRAMYCETIN) nasal spray nasal spray

Dioxidine 2,5mg/ml ear drops

Tyrosur 1mg/g; 5g aluminium tube gel for topical use

Tombramycin 10mg; 40 mg Injection 

Gentamicin
40mg  80 mg  

100mg(50ml,100) 
sol. for Injection 

Clindamycin 150mg, 300mg,
caps/                                   

gel, suppositories vaginal

Clindamycin 150mg/mg Injection 

Daptomycin 350mg; 500mg Lyophilized Powder

Oxacillin 1g Injection 

Colistin 3ml Injection 

   Voriconazole 200mg tabs

          Finoptin (Verapamil) 2,5mg/ml; 2ml amp. (5; 25) solution for injection

Digoxin 250mg/ml; (10) ampoules 1ml solution for injection

Milrinon
10mg/10ml; (1)ampoules  

10ml
solution for injection

Labetolol 100mg/20ml solution for injection

Esmolol 10mg/10ml solution for injection

Metoprolol 1mg solution for injection

Mexiletine 200mg caps

Disopyramide 100mg tabs

     Bosentas (bosentan) 62,5mg; 125mg tabs

         Jardiance  (Empagliflozin) 10mg tablets film-coated

          Effient (Prasugrel) 10mg tabs

Ticagrelor 90mg tabs

    Keppra (levetiracetam) 100mg/ml Injection

Aminolevulinic Acid Hydrochloride 5-ALA 500mg tabs

Indocyanine Green 25մmg/5ml Powder for injection 

Dobutamine 
250mg/50ml; 50ml ampoules 

(1,5)

concentrate for solution 

for infusio

Nitroprusside sodium 50mg
powder for solution for 

injection or infusion

Alprostadil 500mcg/ml; (5) ampoules 1ml solution for infusion
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Potassium chloride 600mg tabs
Phenylephrine (phenylephrine 

hydrochloride) 

10mg/ml; (10/1x10/) 

ampoules 1ml, 

solution for i/m, i/v and 

s/c injection

Epinephrine (epinephrine hydrotartrate)      1mg/ml (0,1%) ampoules solution for injection

Metolazone 5mg tabs

Alprostadil /Prostaglandin E1/ 20mg/ml injection

Androgel (testosterone gel, transdermal) 50mg gel

Flibanserin 100mg tabs

Mebikar  300mg tabs

Atropine sulfate 1%, vial 5ml, (5) eye drops

Mydriacyl (Tropicamide) 1,0% and  0,5% eye drops

/Vitamin A-eye drops/ eye drops

    Fluormetholone 0.1% eye drops

Cyclosporine  0.10% eye drops

 Prednisolone eye drops 1% eye drops
Tetracycline and dexamethasone eye 

drops
eye drops

Zaditor (Ketotifen) 5ml eye drops

Alaway (Ketotifen) 0.04% eye drops

Zyrtec (cetirizine (cetirizine 

dihydrochloride))
eye drops

Hydrocortisone 10mg tab
Fludrocortisone 0.1mg tab
Hydrocortisone 100mg sol for I/V injection

Corticotropin (ACTH analog) 1mg/ml vial
Diazoxide 50mg/ml oral suspension
Diazoxide 25mg caps

Emphagliflozine 10mg tab
Emphagliflozine/metformin  12.5mg/1000mg tab

Ethinyl  estradiol 0,5 mg, 1 mg, 2 mg tab
Triptorelin 3.75mg injection


